HEERT 543 SX

made For garden




HEERT 543 SX

made For garden

Position Part number Nazev Name
1 DY0218-52 Sroub noze Blade bolt
2 DY0218-20 PodloZka Sroubu noze Blade bolt washer
3 DY0703-4 Nuz Blade
4 DY0218-21F Una$e€ nozZe Blade holder
5 DY0701-31 Klinek unadece 4,7x5x34 Flat key 4,7x5x34
7 DY0703-28 Kryt femenu Belt protecting cover
10 181SA-030702-A | Remenice motoru Engine sheave
11 DY0703-1F Pfedni panel Sasi Deck front panel
12 543000012 Klinovy femen Z710 V-belt Z710
16 DY0218-15A LoZisko kola Wheel bearing
17 DY0701.1W Pfedni kolo Front wheel
18 26800502801 Matice kola M8 Nut M8
19 DY0701-13D Poklice predniho kola Front wheel cover
20 DY0701-14D Poklice zadniho kola Rear wheel cover
21 DY0701.2W Zadni kolo Rear wheel
22 DY0701-23 Vnitini kryt zadniho kola Rear wheel inner cover
24 DYO0701-18 Levy drzak spodniho madla Lower handle left bracket
25 DY0801-5 Pravy drzak spodniho madla Lower handle right bracket
28 DY0304-10 Pojistka zadni osy Rear axle fixed clip
29 DY0703.4B Zadni osa kol Rear wheel axle
31 DY0701.5B Péka zdvihu Height adjusting lever
33 DY0701-10 Spodni lGzko pfedni osy Front axle lower support
34 DY0701-12 Pruzina pfedni osy Front axle spring
35 DY0703.3 Pfedni osa kol Front wheel axle
36 DY0701-11 Horni 10Zko pfedni osy Front axle upper support
38 26900300203 Pravy pastorek pojezdu Right output gear
39 26800402302 Lozisko pojezdu Bearing
40 26809000102 Cep pojezdu Pin
41 DY0218.7C 1 Pfevodovka pojezdu Gearbox assemnly
42 DY0701-22 Pruzina Spring
43 26900300103 Levy pastorek pojezdu Left gear output
44 DY0218.7-9A Voditko femenu Belt guide board
46 DY0302-4B Remenice prevodovky Gearbox asheave
47 GB879-86 Klinek femenice Elastic pin
48 DY0703-18G Viko kose Rear board




HEERT 543 SX

made for garden

Position Part number Nazev Name
49 DY0701-20 Pruzina vika ko$e Rear board spring
51 DY0222-6 Osa vika kose Rear board axle
54 543000054 Kryt motoru Engine cover
56 DY0701-26 Pruzina bowdenu pojezdu Driving cable spring
57 DY0703-2 Spodni madlo Lower handle
59 DY0218-26 Drzak madla startovani Starter rope hook
60 DY0218.1.4A KFidlova matice Knob nut
61 DY0218.1-4 Sroub madla Flathead bolt
62 DY0302.2-3C Horni madlo Upper handle
63 DY0911-11 Bowden brzdy motoru Flameout cable
64 DY0801-4 Bowden pojezdu Driving cable
68 DY0801-15D Pravy spodni kryt panelu Right lower cover
69 DY0801-14D Pravy horni kryt panelu Right upper cover
70 DY0801-17D Spodni pfitlacna podloZka panelu | Lower fixing plate
71 DY0801-13D Levy spodni kryt panelu Left lower cover
72 DY0801-12D Levy horni kryt panelu Left upper cover
73 DY0801-10D Panel Panel
74 DY0801-11D Viko panelu Panel cover board
75 DY0701-32 Paka brzdy motoru Flameout pulling pole
76 DY0701-30 Navlek madla Upper handle foam sheath
77 DY0701-33 Paka pojezdu Driving pulling pole
78 DY0703.5-4G Ukazatel pInosti kose Grass level indicator
79 DY0701.6-3 Plastova krytka pod madlo Plastic cover
80 DY0703.5-3G Horni kryt koSe Grasscatcher plastic cover
81 DY0703.5-2G Potah kose Grasscatcher bag
82 DY0703.5-1G Ram koSe Grasscatcher frame




£

made For garden




HEERT 543 SX

made for garden

Position Part number Nazev Name
1 M-06 Matice M6 Nut M6
2 543001002 Startér kompletni Starter assembly
3 543001003 Kryt ventilatoru Fan cover
4 M-06 Matice M6 Nut M6
5 543001005 Kryt vyfuku Muffler cover
6 543001006 Vyfuk Muffler
7 543001007 Tésnéni vyfuku Muffler gasket
8 543001008 Svornik M6x80 Stud bolt M6x80
9 A969P Svicka zapalovani Spark plug
10 S-06*12 Sroub M6x12 Hex flange bolt M6x12
11 543001011 Ventilové viko Cylinder head cover
12 543001012 Tésnéni ventilového vika Cylinder head cover gasket
13 543001013 Matice Nut
14 543001014 Sefizovaci matice ventilu Valve adjusting nut
15 543001015 Vahadlo ventilu Valve rocker
16 543001016 PodloZka pruziny ventilu Valve spring washer
17 543001017 Pruzina ventilu Vavle spring
18 543001018 Sroub ventilu Valve screw
19 543001019 Vodici deska ventilu Valve guide board
20 S-08*45 Sroub M8x45 Hex flange bolt M8x45
21 543001021 Hlava valce Cylinder head
22 543001022 Saci ventil Intake valve
23 543001023 Vyfukovy ventil Exhaust valve
24 543001024 Tésnéni hlavy valce Cylinder head gasket
25 543001025 Pistni krouZky sada Piston ring set
26 543001026 Pist Piston
27 543001027 Pistni Cep Piston pin
28 543001028 Pojistka pistniho ¢epu Piston pin clip
29 543001029 Ojnice Connecting rod
30 543001030 Zdvihaci tycka ventilu Valve push rod
31 543001031 Zdvihatko Valve tappet
33 543001033 Svornik M6x84 Stud bolt M6x84
34 543001034 Tésnéni pFiruby karburatoru Intake flange gasket
35 543001035 PFiruba karburatoru Carburetor intake flange
36 543001036 Tésnéni karburatoru Carburetor gasket




HEERT 543 SX

made For garden

Position Part number Nazev Name
37 543001037 Karburator Carburetor
38 543001038 Tésnéni vzduchového filtru Air filter gasket
39 543001039 PFiruba vzduchového filtru Air filter base
40 543001040 Pouzdro pfiruby filtru Air filter base bushing
41 543001041 Vzduchovy filtr Air filter element
42 543001042 Kryt vzduchového filtru Air filter cover
43 543001043 Pruzina tahla plynu Throttle rod spring
44 543001044 Tahlo plynu Throttle rod
45 543001045 Olejova mérka Oil disptick
46 543001046 O-ring 25x1 O-ring 25x1
47 543001047 Hrdlo nalévani oleje Oil adding tube
50 S-06*35 Sroub M6x35 Hex flange bolt M6x35
51 25100123402 Gufero 22x35x7 Oil seal 22x35x7
52 M-06*40 Sroub M6x40 Hex flange bolt M6x40
53 785001014 Vypoustéci Sroub M10x1,25-15 | Qil drain bolt M10x1,25-15
55 543001055 Viko motoru Crankcase cover
56 543001056 Desticka Plate
58 543001058 Regulator otacek kompletni Governor assembly
59 543001059 Tésnéni klikové skfiné Crankcase gasket
60 543001060 Vackova hfidel Camshaft
61 540601057 Klikova hridel Crankshaft
62 540601095 Woodruffovo pero Woodruff key
63 543001063 Klikova skfin Crankcase
64 543001064 Ovladaci tahlo regulatoru Governor control rod
65 25100123501 Gufero 6x11x4 Oil seal 6x11x4
66 543001066 Zavlacka Cotter pin
67 543001067 Sroub Screw
68 543001068 Paka regulatoru Governor lever
69 543001069 Vratna pruzina Return spring
70 Q08.06.2 Uchyt hadicky Fixed clip
71 543001071 Pouzdro 7x12x7 Bushing 7x12x7
72 543001072 Uchyt pruziny Spring fixing plate
73 543001073 Deska regulatoru Governor control board
74 S-06*20 Sroub M6x20 Hex flange bolt M6x20
75 Q08.06-4 Svorka hadicky Tube clip




HEERT 543 SX

made for garden

Position Part number Nazev Name
76 543001076 Palivova hadicka Fuel tube
77 Q08.06-3 Svorka hadicky Tube clip
78 543001078 Palivovy filtr Fuel tank filter
79 543001079 Palivova nadrz Fuel tank
80 543001080 Podlozka 10x35 Washer 10x35
83 543001083 Palivova zatka Fuel tank cap
84 543001084 Hadicka udvzdusnéni Breathing pipe
85 543001085 Drzak nadrze Fuel tank bracket
86 543001086 Membrana odvzdusnéni Breathing valve
87 543001087 Sitko odvzdudnéni Breathing net
88 543001088 Té&snéni odvzduSnéni Breathing gasket
89 543001089 Kryt odvzdusSnéni Breathing cover
90 543001090 Svornik M6x101 Stud bolt M6x101
91 543001091 Svornik M6x111 Stud bolt M6x111
92 543001092 Pouzdro Bushing
93 6203 Lozisko 6203 Bearing 6203
94 HM-40056 Gufero 17x30x7 Oil seal 17x30x7
95 543001095 Setrvacnik Flywheel
96 543001096 Ventilator Fan
97 543001097 Miska startéru Starter idle pulley
98 540601048 Matice M12x1,25 Nut M12x1,25
99 543001099 Brzda motoru Engine brake
100 23062004803 Civka zapalovani Ignition
101 S-06*20 Sroub M6x20 Hex bolt M6x20




